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Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracru:
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Number/Numero Page / Pagina:
05021057 1/5
Date/Dia: (01/09/2005

[Customer | Chente

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

(Customes's Order [ Cliente Orden - em N°

Customer’s Referance | Referencia del clients

Manufacturer s Works Order N" [ Confirmacion de Venta

080599/03
Manufacture Process/ Proceso de fabicacion Product Type | Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Normas o especificaciones Stesl Grade [ Grado de acero Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A85/99B B/X42 PSL1 BISELADO NORMAL

T_U.Em nsions [ Dimensiones

Length [ Longitud

Guantity | Cantidad. 13 Pcs/pz

Nominal Weight [ Peso Nominal

273.10 X 9.30 MM 6.00 / 6.50 MTS 60.50 RG/M
10 3/4 X 0.365 INCH 19.70 / 21.30 FT 40.52 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y.S. u.T.s. YS.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad { Elongation
Heat N Sample N" | Ls g Type Size Area Temp. [JRG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo Ori Tamafio Seccion de Bul 0.5%
mm mm2 ENsay0 Required/Requerido Required | Requerido Required §% in 2 inches
TMin Thir: Min % = AP
[ TMax: TMax
LMin: 29.50 LMin: 42.18 Max Obit
*C L Max; L Max %
22550 |16660 |C/B| ST |Rec| L 37.80 x 9.40 [J355.32 TA 33.59 49.96 0.67 43
22550 |16661 |C/B| ST |Rec | L | 37.80 x 9.20 [347.76 TA 33.60 50.25 0.67 42
23442 18867 |c/B| ST |Rec | L | 38.00 x 9.50 J361.00 TA 34.28 51.56 0.66 41
23442 ]18868 |C/B| ST |Rec | L | 38.30 x 9.30 J356.19 TA 33.33 50.66 0.66 43
24006 [15121 |C/B| ST |Rec | L | 38.50 x 9.50 |365.75 TA 33.74 51.57 0.65 42
24006 15122 JCc/B| ST |Rec | L | 38.40 x 9.20 §353.28 TA 33.37 50.95 0.65 42
Ls: L tion of the i on de la C/B: Body  Cuerpo RIU: Upset | Recalque TT: Heat Treatment | Tratamiento Térmico
Tra: Sy with heat tr at Lab y | Probeta tratada en laboratorio NR: N: lized and Tempered | N lizado y R i TR: Q and Tempered | Temp yR id
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo ST: As Rolled | Sin Tratamiento
Rec: Strip specimen | Rectangular Cil: Round bar specimen | Cilindrica Ori: Orientation | Orientacion L: Longitudinal | L tudinal
T: Transverse | Transversal TA: Room Templerature | Temparatura Ambienta EUL: Extension Under Load Method UTS: Uk tensile gth |
Max: Maximum [ Maximo Obt: Obtained | Obtenido ¥.5.: Yield strength | Fluencia LMin: Logitudinal Mini | Minimo Long
LMax: L Maximum | Maximo Longitudinal TMin: Transverse Minimum | Minimo Transversal TMax: Transverse Maximum | Maximo Transversal Min: Mi | Miini
This b= 1o cerfy that the products describad hars in wers menufachumd, sampied, lasied, andior inspactad in wilh the ification ref 4 and mests the mquirsments m all respects Thie candicate i imsued by o computorued system and it is walid with slectronic signatum. On the ongenet cer ficals The trde-math grsen coloursd
Toratls Is stumped I cass the owner of the onginal contficale would releass a copy of & he must attest s confermily 1 he original ane, taking upon himseH the meapansability for any unlawlul or not sllowad usa Ary af andior fajaif will b o the b
This cartificate & not a declamto rain nar may # be used as e declsmbon of ongin
Este documento cartifica gque < desritos aqul fesron il probados o mepeccorados de acusrdo con la sspecificacon de ref dace o8 comesp Este carificado su emite un sistams ¥ &5 vilido con frma electidnics,  Er el cenfickdo onginat el ogotipa
Tenaris (verda) 8std impress on ls hom  En caso de que ol poasedor del cetificado entrague una lotocopia del mismo, debers gamnfizar ls conformadad con f ongnsl, y se hace responsable por cuakyser uo tegel o ndobido  Cunkquier aisrecdn yio falsficackin sam supta a la lay
Este cendicadn no a8, nil piede = usado, Somo ung deiclamacion 4 ongen DICATIT 40
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CE

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracru:
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

RTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina (52) 229 989 1120 fax
05021057 els
pate/Dia:  (01/09/2005
Customer | Chente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - tem N° Customer s Reference | Referencia del cliente Manufacturer s Works Order N° | Confirmacion de Venta
080599/03
Manufacture Process! Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie
ﬁmgmm HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification / Mormas o especificaciones Steel Grade | Grado de acero Ends | Extremos. NORMAL BEVEL
API SL/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-AS95/99B B/X42 PSL1 BISELADO NORMAL

[Dimensions | Dimensiones.
273.10 X 9.30 MM
10 3/4 X 0.365 INCH

Length / Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad

13 Pcs/pz

|Nominal Weight / Peso Nominal

60.50 KG/M

40.52 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heal! Colada: Required /Requerido HRC Heat! Colada: Required /Requendo  HRC Heat! Colada: Required /Requerido HRC Heat! Colada Required [Requerido  HRC
22550 Min Max. 22.00 22550 Min Max 22.00 23442 Min Max. 22.00 234432 Max. 22.00
Sample / Muestra 16660 |Ena / Ext: [Sample / Muestra 16661 JEnd / Ext. Sampie [ Muestra 18867 JEnd et * [sample / Muestra 18868 |End / Ext.
Quadrant Aver Cuadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 2 3 Prom | Var
1 [OODE 177.2 |77-9]79.4 [78.2 1 IoooE [78.7]78.1178.0 [18-6 1 ODIOE 177.8]79.5]79.078.8 1 Icooe [77.4175.9]77.0]76.8
Unit / Unidad MW/C 78.8 |77.0|77.5 |77.8 Urit / Uridad MWIC 78.9177.3]77.0]77.7 Unit / Unidad MWIT 78.8]79.7]79.3]79.3 Unit | Unidad MW/C 75.1]77.5]78.5]77.0
HRD Dol __J78.5 |78.8 78.6 |78.6]0.8 HRD (][4 79.7179.7178.4]79.3]1.6 HRb ot _§79.8179.6179.9179.8 1.0 HRD oDl J79.4]78.2]78.4]78.7]1.9
Pipe N° / Tubo N°: Jus: c/n e S0 Pipe N® / Tubo N°: Jus: ¢z Jrr: st jpipe N° / Tubo N°: lees c/a Jrr: sT pipe N° / Tubo N°: Jua: c/3 Jres st
Heat! Colada Required /Requerido HRC Heat/ Colada: Required /[Requerido  HRC
24006 Min Max. 22.00 24006 Min Max. 22 .00
e/ Muesira 15121 End | Ext: [sample / Muesira 15122 TEnd / Ext:
Aver Quadrant Aver
1 2 3 | Prom| Var Cuadrante 1 2 3 | Prom| Var
OF 177.5 [78.1]74.5 |75.4 1 BoE 74-0]75-87c.4]75-4
wwic [78.7 [79.4]79.2 |79.1 Unit / Unidad MWIC 78.2]78.2178.4]78.3
ioion J75.4 179.5177.3 [77.4]3.7 HRb —_Uhﬂ_ 78.7179.9]77.8]78.8]3.4
ipe W° / ‘Tubo N°: fue: c/a Jrre s pipe N° / Tubo N°: |us: /s Jers =T
Min: Minimum | Minimo ID/DI: | | Dia Ls: L of the fe IL de la Tra: Sg with heat treatment at Laboratory / Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average C/B: Body | Cuerpo NR: Normalized and Tempered | N lizado y R do A: Annealed | Recocido
OD/DE: Outside Di | Dia o Prom.: Promedio R/U: Upset | Recalque TR: O« hed and Tempered | Templado y R ik SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Variacién TT: Heat Treatment | Tratamiento Témmico N: N ized | Normalizado 5T: As Rolled | Sin Tr QIT: Quenched | Templado
This is to ca iy that the products described ham  warm manifactund, sempled, lested, sndior insp in with the refarenced &nd masts the mquimments in afl mspects This cartificats i ssued by » computerized symem and A 1 valid with elactromic sgnature. On the onginal cernificate the tde-mark graen colourad
Tonars' s stamped. 1h cass the o = origmad carificate would release & copy of i, e must aftest s conformity o the orginel one, tsking upon mselft the responsabilty for sny urdswiul or not allowsa use  Arry andior fi will be sub; d 4o the law
This conificale i nol 8 deciarstion | nar may it ba used a3 a declamation of ongin
Ente documants cenifica que los productos descritos soul fusion manulaclumdo: pebados ywo inspeccionados de scuardo con b sspecilficacion de referencia y sofistacs jos coreapondientss requenmientos. Este corificadn se amite un sistema ¥ o valkdo cun firma electrdmca o el centificada onginal el bgotipo
Tenans {veide) seth imprase sn by haja  En caso de gue ol possador del centificsdo entregues una fotocopia del misna, deberd gamniizar la conformadad con ol ofginal. y o= hate reaponssble por cuziguisr uss egel o ndatedo Cuslgusr sisrecon ywo faleficectn sam supota o i joy
Este cenificadn no &5, ni pueda sor usada, como une declamcidn de angen DICA 77T D4 O
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4 - Tubos de Acero de México, S.A.

m:m q-m Km 433.7 Carr. México-Veracru.
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nomero Page / Pagina RIS
05021057 3/5
pate/Dia:  01/09/2005

(Customer | Clente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order [ Cliente Orden - lem N Cusiomer s Reference | Referencia del cliente Manufacturer' s Works Order N" | Confirmacién de Venta
080599/03

Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specificaion | Normas o especificaciones. Stesl Grade |/ Grado de acer. Ends | Extremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTHM AS3 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones Length | Longitud. Quantity | Cantidad 13 Pcs \HvN Nominal Weight [ Peso Nominal

273.10 X 9.30 MM 6.00 / 6.50 MTS 60.50 KG/M

10 3/4 X 0.365 INCH 19.70 / 21.30 FT 40.52 LB/FT

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS I

Sample N* Flattening Test

Muestra N* Ensavo de Aplastamiento
16660 GOOD/BUENO

16661 GOOD/BUENO
18867 GOOD/BUENO
18868 GOOD/BUENO
15121 GOOD/BUENO
15122 GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition, % | Com ion %
c Mn Si Cr Mo s P NI v Cu Al Sn As Nb Ti B N s1 52
X 100 X 1000 X 10000 X 100
Heat H Max
Colada Min
Sample N° |P Max] 25 | 120 40 | 15 | 30 | 30 | 400 | B0 | 400 40 15 100
Muestra N° Minj 29 | 10
122550
16660 P 17 67 28 6 2.6]3.9] 10 50 0 105 23 6 4 0 1] 27 o a8 0 24.1
16661 P 17 67 28 6 2.6 4.2 11 50 0 106 a3 6 4 0 o 26 0 88 ] 24.2
3442
18867 P 17 73 1 11 | 8.1 4.7 7 50 0 151 23 9 4 0 0 26 0 68 a 39.2
This & 1o cantfy thel the products dascrbed hors in wens manufaciured, sampled, lestod, andfor 2ad in el with fhe sp releranced and mests e requinimants in all respects. This cortificate is issued by & computarced system ard it is valid with slectronic signature Cn the criginal carificate the tnsde-mark grson coloured
Tenaris' is stamped. In case the cwnar of the cnginel cenficats would rileass 5 copy of I, he must atiest f2 corformity to the original one, taking upon himeallt the responsability for any unlawful or nol allowsd use  Any sfarston andio: fnlnilication wilt be subjected 1o the law
This cerificate is nol & decleraton of orgin nar may § be used as a decamtion of ongin
Este documentn cerifica que los productos descrion aqul fueron manulactumdos, probades yio nepeccionados de acuardo con ln sspeclicaciin de refamnce y solisdace o spond 7 tos  Este cenificedo se amin Al L sElEma P yos valido con feme slectrinica En el cenificado onginal &l logotipo
Tennis |veide) ssld impresa on s hoi En ceso de que el possedor del cortificado entregue una fotocopsa del misma, debarh gemntasr la conformedad can ol angmsl, y sa hace responsable por cuskyuer uso ilegal o indabidy  Cuniguier slierscidn yio fatsificaciin sem sujets o |2 by
Este ceifificada no as, ni puede s usado, como una declamacion de ofigen DICA 777 04 0




Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021057

Page / Pagina

4/5

Date/Dia:  01/09/2005

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer | Chente

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

(Customer’s Order / Cliente Orden - ham N*

(Customer s Reference /| Referencia de! cliente

Manufacturer s Works Order N° | Confirmacion de Venta

080599/03
Manufacture Process! Proceso da fabicacion TProduct Type [ Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Normas o especificaciones Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1595-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones
273.10 X 9.30 MM
10 3/4 X 0.365 INCH

Length /| Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantty / Cantidad

13 Pcs/pz

MNominal Weight / Peso Nominal
60.50 KG/M
40.52 LB/FT

CHEMICAL COMPOSITION

/

COMPOSICION QUIMICA.

Compasition, % | Comy iGn %
[+ Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N -3} 52
X 100 X 1000 X 10000 100
Heat Tz?
Colada Min
Sample N° P Max] 25 120 40 15 30 30 400 80 400 40 1s 100
Muesira N° Min 23 | 10
18868 P 17 74 31 7 6.2 4.7 € 50 0 152 24 9 4 0 1] 28 /] 68 ] 33.4
24006
15121 P 16 68 28 7 |s5.7]2.5| 8 50 o |1s5 | 19 8 4 0 0 22 0 76 0 33.2
15122 P 17 68 28 [ 5.6 2.8 B8 50 ] 155 19 B & 0 0 27 0 76 0 32.1
H: Heat | Colada P: Product | Producto
S1:SUMA Nb+V+Ti S2:SUMA Mo+CreNi+CusV
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time! Tiempa Results / Resultado
Unit/ Unidad Value/ Valor Second! Segundos
PST 2420 5 satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por.
Steel making process / Fabricaciém de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

TAMSA

Fully Killed Steel / Hormo de Arco

Esie cortificada no o5, fi pueds set usada, como una dedamcion de onhgen

Thiis i 10 catily thal the products descrbed ham n wern manufsctured, sampled, lasted, andior in wilh the referanced and maolks the requiremants in sll respects This certificats m msusd by & computerzed sysiem and il & vild with slectome agrature. ©n the onginal cerificate the trade-mark green coloured
“Tanars' is stamped. In case the owner of the onginal cartificats would releass 8 copy of i, he must sttest fis conformily 1o the original one, taking upan himsalft the responsability for any unleedul or nol alliwsd use Ay andfor will be subjected 1o ihe law

Thin cenificate is nol a dectaration of ongm ner may il be used es a declambon of ongn

Este documanto carifica que los productos ds tos soul fusron i dos. probados yio inspacconadon de acusndo con in sepecificacon oe efemnce y face los mquenmisnton  Eoie canificedo se emin madiants un slema computanzads v & whdo con firms slectrines. En el canificado onginsl a! ogelipe
Tanans (verda) asth mpreso on ls o En case dé gue el posesdor del cstificado sntregue unn Intocoma del mismo, debenk gamntizar la conformidad con el ofginal. y se hace responsable por cualquier uso (@gal o ndebsdo Cualouar alerscidn wo lalsfeacion sem sujeta & la by

INCATTT 04 O
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nuomero

05021057 5/95

Page / Pagina

pate/Dia: - 01/09/2005

Tubos de Acero de Mexico, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - lam N*

Customer’s Reference / Referencia del cliente

Manutacturer's Works Order N* | Confirmacion de Venta

080599/03
Manufacture Process! Proceso de fabicacion Product Type | Tipo de producto Surface | Supericie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones.

API S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1895-A95/99B

Steel Grade | Grado de acero.
B/X42 PSL1

Ends | Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions | Dimensiones

273.10 X 9.30 MM
10 3/4 X 0.365 INCH

Length | Longitud
6.00 / 6.50 MTS
19.70 /7 21.30 FT

Quantity /

Cantidad 13 Pcs/pz

Nominal Weight | Peso Nominal
60.50 KG/M
40.52 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Eléctrico-Horno de Afinacidén-Midquina de Colada Continua. Acero calmadc con aluminio.
Material free from Mercury contamination / Material libre de contaminacidém de Mercurio
No repair by welding / No reparadco por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactoric
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-97

TAMSA REF: 554678

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Certified
W™ 1104950

QUALITY CERTIF ICATRON DEPT
m CALIDAD

HONG

This is 1o carify that tha products described here n were mansfactised sampled, lested. andios insp in ac with the ]

Terars' s stamped  In case the ow

This cenificate & not & declamation of ongin nor may it be wused =5 = declamtion of angin

Esta documants ceifica guw fos producios descritos agui fuenon manufactuados, probados yio inspaccionados de scusrdo con ln aspacificacion de wferenca y satish o

tie originel cenficste wolld release & copy of it he mest sthest its conformity 1o the ariginal one, taking upon himesit he responasability for sny unliveful o not allowed use  Any siarmetion andfor falsification will be subjected to the inw

Tanaris {verde) asts mpress on bs o En case de gue al p dor del

sntregus una

Este cedificado no &, ™ puede sar usado, comie Une declamacion de ongen.

Lt Este carificado se amite un smsioma

el tmnced ard mests he requirsments in s Bspects | his certifals i maed by 8 computarzad system and I is valid with slectronic sgnatues O ihe orgingl carificats the irde-mark green cokured

¥ = wlido con fuma slsctrdmca.  En ol canificado onginal &) logodipo
dal masmo, deberk gainrtizer s conformidad con el onginal. ¥ se haco msponaable por cuslquier uso Begal o mdabido  Cuslouier alerecion ywio Inlsficacitn san sujsta o |= ey

— DICA 777 04 0)




